



No.: 2015-SNCH-0122-02
Test Certificate

General data:

Applicant: BAUER GmbH
Eichendorffstraße 62, D-46354 Südlohn / Germany

Manufacturer / Supplier: BAUER GmbH
Eichendorffstraße 62, D - 46354 Südlohn / Germany

Place of Test: D - 41540 Dormagen

Date of test: 15.12.2015

Item: **Fluorescent Tube Box TYPE AL**
Manufactured according to the examined drawings, test number: SNCH-0122

Type: **Collection Box for Fluorescent Tubes – TYPE AL – D 150**

Tare weight: 27 kg

Payload: 60 kg

Gross mass: 87 kg

Year of constr.: 2015

Scope of testing:

- Drop test from a height of 1,2m according to ADR 1.1.3.10 c)
- serves as basis for this Certificate the drop test from Test Certificate 2015-SNCH-0123
- Inspection of the materials
- Inspection of the measurements

Result: No contents are escaped from the container after the test.

Remarks: The packing fulfills the requirements of ADR1.1.3.10 c).

Luxembourg, 18.12.2015
Place / Date



Bernard Pauly
Signature

Société Nationale de Certification et d'Homologation s.à.r.l.

Adresse: 2a Kalchesbrück I-1852 Luxembourg
Siège social: 11 route de Luxembourg L-5210 Sandweiler

Tél.: (+352) 261 570 - 250
Fax: (+352) 261 570 - 244

Capital soc.: 3'500'000€
R.C.: B 27180 / TVA: LU 13770825